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Part no
54789
54772
S37628
54786
S54753
S54754
54809
54805
54806
S55924
54803
49196
54783
56195
56196
43331
S54650
47174
54812
56940
45165
S56114
55571
54756
54780
54748
54781
54747
S54763
S54751
S54764
S54750
55993
55994
S49297
55576
54770
54762

Quinta 45/65 - Spare Parts List

UK Description

Adaptor support

Air inlet damper

Air vent automatic 3/8"

Bolt M6

Burner (Q45) furigas

Burner (Q65) furigas

Cable clip

Cable flat connector

Cable flat for disp/tem/am3

Cable ignition c/w cap

Cable set complete harness

Cable support

Casing front

Casing front panel bottom trim
Casing front panel top trim
Compensating controller cover plate
Control box mcba1461 v1.9 pa
Distance holder

Documentation holder a5

Door display

Euro plug (male)

Fan

Floor plate clapper

Flow pipe central heating

Flue connection 100mm dia

Flue connection 125mm dia

Flue connection 150mm dia

Flue connection 80mm dia

Flue connection D=100mm excentric
Flue connection D=125mm concentric
Flue connection D=150mm concentric
Flue connection D=80mm excentric
Flue gas pipe Q45 din 80

Flue gas pipe Q65 din 100

Flue gas temp. sensor ntc 12kohm 3%
Frame + top plate assembly

Gas supply pipe

Gasket for fan

Pos. No.

58
10
29
27
27
51

17

74
56
57
55
59
54
15
76
69

34
79
73
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56151
53489
35458
54752
57241
54768
56331
54278
$53323
553324
55570
553477
56572
55573
94798
54782
554339
S45004
54822
54813
54793
55505
54810
55015
54731
55423
54811
48512
54755
54800
54795
54796
54797
554802
S565473
54745
54743
54744
46850

Quinta 45/65 - Spare Parts List

Gasket for fan

Gasket for ignition electrode

Gasket for inspection glass

Gasket front plate

Gasket frontplate Quinta 45/66

Gasket gas combi block/venturi
Grommet for flue gas sensor

Grommet for AAV to casing

Heat exchanger 45kw

Heat exchanger 65kw

Heat exchanger fixing

Heat exchanger front plate

Heat exchanger suspension bracket Q45
Heat exchanger suspension bracket Q65
Hinge pin (instrument door)

Ignition cable clip

Ignition electrode crni

Inspection glass 32x32x3 with gasket
Inspection glass mounting bracket
Inspection window plastic

Instrument panel bottom plate
Instrument panel box

Instrument panel cover Q45

Instrument panel cover Q65

Insulation front plate heat exchanger
Label electrical connection terminal strip
Magnet round 8mm for door closure

Nut M5x10

Nut M6

Panel display

Panel tem

Panel tem back plate

Panel tem front plate

PCB display print

PCB interface tem 4sw2.5

Pipe work clamp front

Pipe work clamp rear left side

Pipe work clamp rear right side

Plug in sleeve for sensor pressure gauge

35
19
23

e
v

36
40

12
21
21

24
14
14
33

18
22
20
65
72
49
71
71
26
75
70
39
25
68
63
50
60
52

32
30
31
10



56937
49834
S55038
54758
S54759
48950
30678
54771
54760
54757
54777
51103
55915
55914
S44698
S57040
55504
54794
54819
S49424
S54761
54769
S54767
54765
54766
51113

Quinta 45/65 - Spare Parts List

Pressure gauge

Pressure gauge binder point

Print Am3-2 (3 relais)

Pump adapter heat exchanger/pump
Pump wilo rs25/7/3 130 mm

Screw M4 x 10

Screw sheet metal 4.2x25

Seal O-ring 15.1x2.7

Sealant condensate connection
Sealant return central heating
Sealing for venturi

Sealing ring 44x32x4mm

Sealing ring r 100

Sealing ring r 80

Sensor flow/return and block 12k/007
Set plugs 5 pieces for heat exchanger
Side panel

Snapper for control box

Sticker user guidelines

Stool piece (internal flow pipe)
Syphon inlet pipe ro32

Syphon reservoir

Valve multi block vk8125v1036b
Venturi Q45

Venturi Q65

Wall bracket for mounting frame

64
77
66
45

16
61
41
44
43
37
46
28
28
13

53
75

78
78
48
38
38
11





